

Client: **Grosvenor Contracts Ltd**
Unit 23 - 24
Old Jamaica Road Business Estate
Old Jamaica Road
London
SE16 4TE

Certificate No.: **205746**
Job Ref: **08B00097**
Sample Ref No.: **LSN 32/6925**
Date Received: **01/02/2008**
Date Reported: **06/03/2008**

CERTIFICATE OF ANALYSIS

Blue Cloth - Curtain

Meth. Desc

Modified AATCC 147

Test	Result	Unit	Est
Staphylococcus aureus (Resistant Strain)	NZ / I	mm Zone	Of Inhibition
Escherichia coli	NZ / I	mm Zone	Of Inhibition

Comment: Microbiological results satisfactory NZ/I = no zonal inhibition but inhibition noted in contact with the test material



R. Hughes
BSc (Hons)
Senior Microbiologist





Client: **Grosvenor Contracts Ltd**
Unit 24
Old Jamaica Road Business Estate
Old Jamaica Road
London
SE16 4TE

Certificate No.: **197701**
Job Ref: **07L02320**
Sample Ref No.: **LSN 31/89587**
Date Received: **31/12/2007**
Date Reported: **04/01/2008**

CERTIFICATE OF ANALYSIS

Blue Cloth

Meth. Desc

Modified AATCC 147

Test	Result	Unit	Est
Staphylococcus aureus (Resistant Strain)	NZ/I	mm Zone	Of Inhibition
Escherichia coli	NZ/I	mm Zone	Of Inhibition

Comment: **Microbiological results satisfactory NZ/I = no zonal inhibition but inhibition noted in contact with the test material**

R. Hughes

BSc (Hons)
Senior Microbiologist



Textiles F.R. Limited incorporating **Perrotts**
Flame Retardancy Finishers & Consultants



Perrotts is a trading name of Textiles F.R. Ltd.

Unit 4B, (30) Wharfedale Road
Euroway Trading Estate
Bradford
West Yorkshire
BD4 6SG

Tel: 01274 651230
Fax: 01274 651305

E-mail: sales@textilesfr.co.uk
Web site: www.textilesfr.co.uk



RECEIVED

- 7 JAN 2008

Test Report & Certificate

UKAS TESTING LABORATORY No.1413

British Standard Flammability Test Document: 12074

Page 1 of 1

Test Method : BS5438:1976:Test 2

Specification: BS5867:Part 2:1980:Type B Contract Curtain Test

Customer Account: GRO008
GROSVENOR CONTRACTS
UNITS 23-24
OLD JAMAICA RD BUS E
OLD JAMAICA ROAD
LONDON
SE16 4TE

Order Details
TFR Order No : 165786
Customer Order : MARK GODLEY
Order Date : 21/12/2007
Fabric Description : BLUE DISPOSABLE FABRIC
Fabric Composition :
Quantity (metres) : 1.0

Sample Conditioning : Test specimens were maintained for at least 72 hours at indoor ambient temperature & humidity prior to introduction to the conditioning room for 24 hours with an environment of 20°C +/- 5°C and Relative Humidity 60% +/- 5 %

Test Enclosure Conditions : Temperature 21 °C Relative Humidity 55 %

Cleansing Procedure : None Specified

Other Details :

Sample Treatment : Sample tested in an as received state

Test Procedure:
Six specimens were prepared each measuring 220mm x 170mm, three with the longer dimension in the length and three with the longer dimension in the width. A butane flame was applied to the sample face for 15 seconds.

Report Notes:
This test was carried out in accordance with BS5438, test method 2. The results may not apply to situations where there is a restricted air supply or prolonged exposure to large sources of heat such as in a conflagration.

OBSERVATIONS

	Warp Direction			Weft Direction		
	Rep1	Rep2	Rep3	Rep1	Rep2	Rep3
Flame reached an edge	No	No	No	No	No	No
Hole reached an edge	No	No	No	No	No	No
Flaming debris	No	No	No	No	No	No

Comments:

COMPLIANCE REQUIREMENTS: No part of any hole nor any part of the lowest boundary of any flame shall reach the upper edge or either vertical edge of any specimen and there shall be no separation of flaming debris from any specimen.

The sample complied with the requirements for BS5867:Part 2:1980:Type B

Conducted by : Mr.P. TAYLOR
Laboratory Technician

Authorised by: Dr.W.R. JOHNSTON
Technical Director

Date 03/01/2008

Date 03/01/2008